product name

Whirlpool HD1000XS3 Water Dispenser

Model: HD1000XS3

Save
Part Not Listed?Part Not Listed?
product name

Whirlpool HD1000XS3

...
...
XX
Installation Instructions WPL-LIT4174009

...
XX
Service Manual WPL-LIT4176901

...
XX
Repair Parts List WPL-LIT4176935

...
XX
Guide, Use & Care WPL-LIT3177000

...
1
Cap, Top WPL-4176124

...
2
Upper Insulation WPL-4162376

...
3
Bracket, Mounting WPL-4162589

...
4
Upper Tank & Tube WPL-3193513

...
5
Machine Screw, 8-32 X 3/8`` Phil. Pan Head WPL-W10068250

...
6
Machine Nut (8-32 Hex) WPL-4159072

...
7
Ground Wire WPL-4162386

...
8
Machine Screw, 8-32 X 1/2`` Phil. Truss Hd. WPL-3400814

...
9
Lock Washer No.8 Ext. Shakeproof WPL-4159493

...
10
Machine Nut No.8-32 Hex WPL-4159072

...
11

...
12
Cord & Plug WPL-3186540

...
13
Strain Relief WPL-4159032

...
14
Deflector WPL-240802-2

...
15
Shell Cover WPL-4176123

...
16
Insulation Tank WPL-4162374

...
17
Lower Tank WPL-4162370

...
18
Cap, Bottom WPL-4176125

...
19
Screw & L.w. Assy. No.8 X 3/8 Phil. Truss Head WPL-3400834

...
20
Nut, Tube Fitting (3/8``) WPL-9701145

...
21
Sleeve, Tube Fitting (3/8``) WPL-4159055

...
22
Plug, Drain WPL-4162591

...
24
Hose, Clear WPL-4162381

...
25
Clamp, Tube (9/16`` Tube) WPL-113156-4

...
26
Cover, Thermostat WPL-4176041

...
27
Screw, Self Tap WPL-3400617

...
30
Displacer WPL-3192006

...
33
Bushing, Thermostat WPL-4162379

...
34
Thermostat WPL-4176691

...
35
Cover, Dust (thermostat) WPL-4162378

...
36
Heater Element (includes Illus. 38) WPL-4162651

...
37
``o``, Ring WPL-4159825

...
38
Nut, Heater Element WPL-4160076

...
39
Spacer (3) WPL-4162375

...
40
Bushing, Water Outlet Tube WPL-8534011

...
41
Bushing, Water Inlet Tube WPL-4161910

...
43
Fuse, Thermal WPL-3193190

...
44
Knob, Thermostat WPL-4176691

...
45
Cover, Aspirator WPL-4162590

...
47
Spring, Hose (anti-kink) WPL-4176042

...
47
Upper Tank (includes Illus. 4 & 36) WPL-8565604

Whirlpool HD1000XS3

...
...
1
Cap, Dispenser WPL-3193051

...
2
Hub, Valve Drive WPL-3192270

...
3
Spring, Compression WPL-4163277

...
4
Hub, Cam WPL-4162649

...
5
Cap Screw, 1/4-20 X 5`` Rd. WPL-4159314

...
6
Mechanical Valve (includes Illus. 13 & 14) WPL-3192899

...
7
Tube (3/8`` I.d.) WPL-3193501

...
9
Plate, Spout WPL-4162837

...
10
Screw, Self Tapping (no.4-20 X 5/16``) Phil. Flat Hd. WPL-4159425

...
11
Compression Nut WPL-4319153

...
12
Sleeve, Compression WPL-4322425

...
13
Screen, Inlet WPL-4162185

...
14
Union, Compression (1/4`` Tube To 1/4`` Tube) (includes Illus. 11 & 12) WPL-4319153

...
17
Valve, Self- Drilling WPL-4161200

...
19
Clamp, Tube (3/8`` Tubing) WPL-4161147

...
20
Machine Nut 1/4-20 Sq. WPL-4159067

...
21
Bracket, Spout Mounting WPL-4162384

...
22
Seal, Sink WPL-4162831

...
23
Spout Body (chrome) WPL-4162382

...
24
Screw, Self Tapping WPL-489392

...
25
Kit, Bracket WPL-4162385

...
26
Spout Assembly WPL-3180582

...
27
Flow Screen WPL-114597

...
29
Bracket, Mounting WPL-4162589

...
30
Clamp, Hose WPL-3177799
...
...
...
Processing